

療法名	薬剤名	投与量	施行日	投与間隔
ベバシズマブ±mFOLFOX 6療法	ベバシズマブ	5mg/kg	d1	2週間
	オキサリプラチン	85mg/m ²		
	レボホリナート	200mg/m ²		
	5-FU	400mg/m ²		
	5-FU	2400mg/m ²		
パニツムマブ+mFOLFOX 6療法	パニツムマブ	6mg/kg	d1	2週間
	オキサリプラチン	85mg/m ²		
	レボホリナート	200mg/m ²		
	5-FU	400mg/m ²		
	5-FU	2400mg/m ²		
ベバシズマブ±FOLFIRI療法	ベバシズマブ	5mg/kg	d1	2週間
	イリノテカン	150mg/m ²		
	レボホリナート	200mg/m ²		
	5-FU	400mg/m ²		
	5-FU	2400mg/m ²		
パニツムマブ+FOLFIRI療法	パニツムマブ	6mg/kg	d1	2週間
	イリノテカン	150mg/m ²		
	レボホリナート	200mg/m ²		
	5-FU	400mg/m ²		
	5-FU	2400mg/m ²		
サイラムザ±FOLFIRI療法	サイラムザ	8mg/kg	d1	2週間
	イリノテカン	150mg/m ²		
	レボホリナート	200mg/m ²		
	5-FU	400mg/m ²		
	5-FU	2400mg/m ²		
ベバシズマブ±SOX療法	ベバシズマブ	7.5mg/kg	d1	3週間
	オキサリプラチン	130mg/m ²		
	SI	80-120mg/m ²	d1タ-d15朝	
ベバシズマブ±IRIS療法	ベバシズマブ	5mg/kg	d1.15	4週間
	イリノテカン	100mg/m ²		
	SI	80-120mg/m ²	d1タ-d15朝	
パニツムマブ+IRIS療法	パニツムマブ	6mg/kg	d1.15	4週間
	イリノテカン	100mg/m ²		
	SI	80-120mg/m ²	d1タ-d15朝	
ベバシズマブ±mFOLFOXIRI療法	ベバシズマブ	5mg/kg	d1	2週間
	イリノテカン	150mg/m ²		
	オキサリプラチン	85mg/m ²		
	レボホリナート	200mg/m ²		
	5-FU	400mg/m ²		
	5-FU	2400mg/m ²		
パニツムマブ+mFOLFOXIRI療法	パニツムマブ	6mg/kg	d1	2週間
	イリノテカン	150mg/m ²		
	オキサリプラチン	85mg/m ²		
	レボホリナート	200mg/m ²		
	5-FU	400mg/m ²		
	5-FU	2400mg/m ²		

パニツムマブ+CPT-11療法	パニツムマブ	6mg/kg	d1	2週間
	イリノテカン	150mg/m ²		
ベバシズマブ±Cape0X療法	ベバシズマブ	7.5mg/kg	d1	3週間
	オキサリプラチン	130mg/m ²		
	カペシタピン	2400-4200mg/日	d1夕-d15朝	
ベバシズマブ+FTD/TPI療法	ベバシズマブ	5mg/kg	d1.15	4週間
	ロンサーフ	70-150mg/日	d1-5. d8-12	